
Summary of Product Characteristics

1 NAME OF THE MEDICINAL PRODUCT

Eptifibatide2 mg/ml Solutionfor Injection

2 QUALITATIVE AND QUANTITATIVE COMPOSITION

Each ml of solutionfor injectioncontains 2 mgof eptifibatide.
Onevial of 10ml of solutionfor injection contains20mgof eptifibatide.

Excipientwith knowneffect:
Each ml contains1.6mgsodium.
For thefull list of excipients,seesection6.1.

3 PHARMACEUTICAL FORM

Solution for Injection

Clear, colourlesssolution

pH: Between5.0and5.5

4 CLINICAL PARTICULARS

4.1 Therapeutic Indications

Eptifibatideis intendedfor usewith acetylsalicylic acid andunfractionated heparin.

Eptifibatideis indicated for the prevention of early myocardial infarction in adultspresentingwith unstableanginaor
non-Q-wave myocardial infarction, with the last episode of chest pain occurring within 24 hours and with
electrocardiogram(ECG) changesand/or elevatedcardiacenzymes.

Patientsmost likely to benefit from eptifibatide treatment are thoseat high risk of developingmyocardialinfarction
within thefirst 3-4 daysafter onsetof acuteanginasymptoms including for instancethosethat are likely to undergo an
early PTCA(PercutaneousTransluminalCoronaryAngioplasty) (seesection 5.1).

4.2 Posology and method of administration

This product is for hospitaluse only. It shouldbeadministeredby specialist physiciansexperienced in themanagement
of acutecoronarysyndromes.

Posology

Adults (≥ 18 years of age) presenting with unstable angina (UA) or non-Q-wave myocardial infarction (NQMI)
The recommendeddosageis an intravenousbolus of 180 microgram/kg administered as soonas possiblefollowing
diagnosis,followedby a continuousinfusion of 2.0 microgram/kg/min for up to 72 hours,until initiation of coronary
artery bypassgraft (CABG) surgery, or until discharge from the hospital (whicheveroccursfi rst). If Percutaneous
Coronary Intervention(PCI) is performed during eptifibatidetherapy, continuethe infusionfor 20-24 hours post-PCI
for an overall maximumdurationof therapyof 96hours.

Emergency or semi-elective surgery
If the patient requires emergencyor urgentcardiac surgeryduring the courseof eptifibatide therapy, terminate the
infusionimmediately. If thepatient requiressemi-electivesurgery,stoptheeptifibatideinfusionat anappropriate time
to allow time for platelet functionto return towardsnormal.
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Hepatic impairment
Experiencein patientswith hepatic impairment is very limited. Administer with caution to patientswith hepatic
impairment in whomcoagulationcouldbeaffected (seesection 4.3,prothrombin time). It is contraindicated in patients
with clinically significanthepaticimpairment.

Renal impairment
In patientswith moderaterenal impairment (creatinine clearance≥ 30 - < 50 ml/min), an intravenousbolus of 180
microgram/kgshouldbeadministeredfollowedby acontinuousinfusiondoseof 1.0microgram/kg/min for theduration
of therapy.This recommendationis based on pharmacodynamic and pharmacokineticdata. The available clinical
evidencecannothoweverconfirm that this dose modification resultsin a preservedbenefit (seesection5.1). Use in
patientswith moresevererenalimpairmentis contraindicated(seesection4.3).

Paediatric population
Thesafetyandefficacy of eptifibatide in childrenandadolescentsbelow18 years of agehasnot beenestablished.No
data areavailable.

Methodof administration

Eptifibatidesolution for injectionmust beused in conjunction with Eptifibatidesolutionfor infusion.

Concurrentadministrationof unfractionatedheparinis recommendedunlessthis is contraindicatedfor reasonssuchas
a historyof thrombocytopeniaassociatedwith useof heparin (see'Heparin administration',section4.4).Eptifibatide is
also intended for concurrentuse with acetylsalicyl ic acid, as it is part of standard managementof patientswith acute
coronarysyndromes,unlessits useis contraindicated.

4.3 Contraindications

Eptifibatidemustnot beusedto treatpatients with:
� Hypersensitivity to theactivesubstanceor to any of theexcipientslisted in section6.1.
� Evidenceof gastrointestinalbleeding,grossgenitourinary bleedingor otheractive abnormalbleedingwithin the

previous30daysof treatment.
� Historyof strokewithin 30daysor anyhistoryof hemorrhagicstroke.
� Knownhistory of intracranialdisease(neoplasm,arteriovenousmalformation,aneurysm).
� Major surgeryor severetraumawithin past6 weeks.
� A historyof bleedingdiathesis.
� Thrombocytopenia(< 100,000cells/mm3).
� Prothrombintime> 1.2timescontrol,or InternationalNormalizedRatio (INR) ≥ 2.0
� Severe hypertension (systolic blood pressure> 200 mm Hg or diastolic blood pressure> 110 mm Hg on

antihypertensivetherapy)
� Severerenalimpairment(creatinineclearance< 30ml/min) or dependencyon renaldialysis;
� Clinically significanthepatic impairment
� Concomitantor plannedadministrationof another parenteralglycoprotein (GP)IIb/II Ia inhibitor.

4.4 Special warnings and precautions for use

Bleeding

Eptifibatide is an antithrombotic agentthat actsby inhibition of platelet aggregation; therefore the patientmust be
observedcarefully for indicationsof bleeding duringtreatment(see section 4.8).Women,theelderly,patientswith low
body weight or with moderaterenalimpairment (creatinineclearance> 30 - < 50 ml/min) may have an increased risk
of bleeding.Monitor thesepatientsclosely with regardto bleeding.

An increasedrisk of bleedingmay also be observed in patients who receive early administrationof eptifibatide(e.g.
upondiagnosis) comparedto receiving it immediately prior to PCI, as seen in the early ACStrial. Unlike theapproved
posology in theEU, all patientsin this trial wereadministereda doublebolusbefore theinfusion(seesection5.1)
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Bleeding is most common at the arterial access site in patients undergoingpercutaneousarterial procedures.All
potential bleeding sites (e.g. catheter insertion sites; arterial venous, or needle puncture sites; cutdown sites;
gastrointestinal andgenitourinarytracts) mustbeobservedcarefully. Other potentialbleedingsitessuchas central and
peripheralnervoussystemandretroperitonealsites,mustbecarefully consideredtoo.

Becauseeptifibatide inhibits platelet aggregation, caution must be employed when it is usedwith other medicinal
products that affect haemostasis, including ticlopidine, clopidogrel, thrombolytics, oral anticoagulants,dextran
solutions, adenosine,sulfinpyrazone, prostacyclin, non-steroidal anti-inflammatory agents,or dypyridamole (see
section4.5).

Thereis noexperiencewith eptifibatideandlow molecularweight heparins.

There is limited therapeuticexperiencewith eptifibatide in patients for whom thrombolytic therapy is generally
indicated(e.g.,acutetransmuralmyocardialinfarction with new pathological Q-wavesor elevatedST-segmentsor left
bundlebranchblock in theECG). Consequently theuseof eptifibatideis not recommendedin these circumstances(see
section4.5).

Eptifibatideshouldbestoppedimmediately if circumstancesarisethat necessitatethrombolytictherapyor if thepatient
mustundergoanemergencyCABG surgeryor requiresanintraortic balloonpump.

If seriousbleeding occursthat is not controllable with pressure,theeptifibatideshouldbestoppedimmediately andany
unfractionatedheparinthatis givenconcomitantly.

Arterial procedures
During treatmentwith eptifibatide,thereis a significant increasein bleeding rates,especiallyin thefemoral arteryarea,
where the catheter sheath is introduced.Take care to ensurethat only the anterior wall of the femoral artery is
punctured.Arterial sheathsmayberemovedwhen coagulation hasreturnedto normale.g.whenactivatedclotting time
(ACT) is lessthan180 seconds(usually2-6 hours after discontinuationof heparin).After removal of the introducer
sheath,carefulhaemostasismustbeensured under closeobservation.

ThrombocytopeniaandImmunogencityrelatedto GPIIb/IIIa inhibitors
Eptifibatide inhibits platelet aggregation,but doesnot appear to affect the viabili ty of platelets.As demonstratedin
clinical trials, the incidenceof thrombocytopeniawaslow, and similar in patientstreated with eptifibatideor placebo.
Thrombocytopaenia,including acuteprofoundthrombocytopenia,hasbeen observedwith eptifibatide administration
post-marketing (seesection4.8).

Themechanism,whetherimmune- and/ornon-immune-mediated,by which eptifibatidemay inducethrombocytopaenia
is not fully understood.However,treatmentwith eptifibatide wasassociated with antibodiesthat recogniseGPIIb/IIIa
occupied by eptifibatide, suggestingan immune-mediated mechanism. Thrombocytopaenia occurring after fi rst
exposureto a GPIIb/IIIa inhibitor may be explained by the fact that antibodiesarenaturally presentin somenormal
individuals.

Since either repeatexposure with any GP IIb/IIIa ligand-mimetic agent(like abciximab or eptifibatide) or first-time
exposureto a GPIIb/IIIa inhibitor maybeassociated with immune-mediatedthrombocytopenicresponses,monitoring
is required, i.e. platelet countsshould be monitoredprior to treatment, within 6 hours of administration,andat least
oncedaily thereafterwhile on therapyand immediately at clinical signsof unexpectedbleedingtendency.

If either a confirmed platelet decreaseto < 100,000/mm3 or acute profound thrombocytopaeniais observed,
discontinuation of each treatment medication having known or suspected thrombocytopeniceffects, including
eptifibatide, heparinand clopidogrel, should be consideredimmediately. The decision to use platelet transfusions
should bebaseduponclinical judgmentonan individual basis.

In patientswith previousimmune-mediated thrombocytopaeniafrom otherparenteral GP IIb/IIIa inhibitors, thereare
no datawith the useof eptifibatide. Therefore, it is not recommendedto administer eptifibatide in patientswho have
previouslyexperiencedimmunemediatedthrombocytopeniawith GPIIb/IIIa inhibitors,includingeptifibatide.
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Heparinadministration
Heparinadministration is recommendedunlessa contraindication (suchas a history of thrombocytopeniaassociated
with useof heparin)is present.

UA/NQMI
For a patientwho weighs≥ 70 kg, it is recommendedthata bolusdoseof 5,000units is given, followedby a constant
intravenousinfusion of 1,000units/hr. If the patient weighs < 70 kg, a bolus doseof 60 units/kg is recommended,
followedby aninfusionof 12 units/kg/hr. Theactivatedpartial thromboplastintime (aPTT) mustbemonitoredin order
to maintainavaluebetween50and70seconds,above70secondstheremaybeanincreasedrisk of bleeding.
If PCI is to be performedin the settingof UA/NQMI monitor the activated clotting time (ACT) to maintain a value
between300-350 seconds.Stopheparinadministration if the ACT exceeds300 seconds;do not administer until the
ACT falls below300seconds.

Monitoring of laboratory values
Before infusion of eptifibatide, the following laboratory tests are recommendedto identify pre-existing haemostatic
abnormalities:prothrombintime (PT) andaPTT, serumcreatinine,platelet count,haemoglobinandhaematocritlevels.
Haemoglobin,haematocrit,andplateletcount areto be monitoredaswell within 6 hours after start of therapyand at
leastonce daily thereafterwhile on therapy(or more often if thereis evidence of a marked decrease). If the platelet
count falls below 100,000/mm3, further platelet counts arerequired to rule out pseudothrombocytopenia. Discontinue
unfractionatedheparin.In patients undergoingPCI,measuretheACT also.

This medicinal productcontains1.6 mg sodium per ml. To be taken into consideration by patientson a controlled
sodium diet.

4.5 Interaction with other medicinal products and other forms of interaction

Warfarin and dipyridamole
Eptifibatide did not appearto increasethe risk of major and minor bleeding associated with concomitant use of
warfarinanddipyridamole. Eptifibatide-treatedpatients who hada prothrombin time(PT) > 14.5secondsandreceived
warfarinconcomitantlydid not appearto beat anincreasedrisk of bleeding.

Eptifibatide and thrombolytic agents
Dataare limi tedon theuse of eptifibatidein patients receiving thrombolytic agents.Therewas no consistentevidence
that eptifibatideincreased the risk of major or minor bleeding associated with tissueplasminogenactivator in eithera
PCI or an acute myocardial infarction study;eptifibatide appeared to increasethe risk of bleedingwhenadministered
with streptokinase in an acute myocardial infarction study. The combination of reduceddose tenecteplaseand
eptifibatide comparedto placeboand eptifibatidesignificantly increasedthe risk of both major and minor bleeding
whenadministeredconcomitantlyin anacuteST-elevation myocardial infarction study.

In anacutemyocardialinfarctionstudyinvolving 181patients, eptifibatide (in regimensup to a bolusinjectionof 180
microgram/kg,followedby aninfusion up to 2 microgram/kg/min for up to 72 hours) wasadministeredconcomitantly
with streptokinase(1.5 million units over 60 minutes).At the highestinfusion rates (1.3 microgram/kg/minand 2.0
microgram/kg/min) studied,eptifibatide was associated with an increasedincidence of bleeding and transfusions
comparedto theincidenceseenwhenstreptokinasewasgivenalone.

4.6 Fertility, pregnancy and lactation

Pregnancy
Therearenoadequatedatafrom theuse of eptifibatide in pregnantwomen.

Animal studiesare insufficient with respect to effects on pregnancy,embryonal/ foetal development, parturition or
postnatal development(seesection5.3).Thepotential risk for humansis unknown.

Eptifibatideshould notbeusedduringpregnancyunlessclearlynecessary.
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Breastfeeding
It is unknown whether eptifibatide is excreted in humanmilk. Interruption of breast-feedingduring the treatment
period is recommended.

Fertility
Thereis nodataavailableregardingtheeffect of eptifibatideon fertili ty.

4.7 Effects on ability to drive and use machines

Not relevant, aseptifibatide is intendedfor useonly in hospitalizedpatients.

4.8 Undesirable effects

Themajority of undesirableeffectsexperiencedby patients treatedwith eptifibatidewere generallyrelatedto bleeding,
or to cardiovascularevents thatoccurfrequently in this patientpopulation.

Clinical Trials
The data sourcesusedto determineadversereaction frequency descriptors included two phase III clinical studies
(PURSUITandESPRIT). Thesetrials arebriefly describedbelow:

PURSUIT: This wasa randomized,double-blind evaluation of theefficacyandsafetyof eptifibatide versusplacebo for
reducingmortality andmyocardial(re)infarction in patients with unstable anginaor non-Q-wavemyocardial infarction.

ESPRIT: This was a double-blind, multicentre, randomized, parallel-group, placebo-controlled trial evaluatingthe
safety and efficacy of eptifibatide therapy in patients scheduled to undergonon-emergentpercutaneouscoronary
intervention(PCI)with stentimplantation.

In PURSUIT, bleedingandnon-bleeding eventswerecollectedfrom hospital dischargeto the30 dayvisit. In ESPIRIT,
bleeding events werereportedat 48 hours,andnon-bleedingevents werereported at 30 days.While thrombolysis in
MyocardialInfarctionTIMI bleedingcriteriawereusedto categorizetheincidenceof majorandminor bleedingin both
thePURSUITandthe ESPRIT trials, PURSUITdata wascollectedwithin 30 dayswhile ESPRIT datawaslimited to
eventswithin 48hours or discharge,whichever camefirst.

Theundesirableeffectsarelistedby body systemand frequency.
Frequenciesaredefinedasbelow;
Verycommon(≥1/10)
Common(≥1/100to < 1/10)
Uncommon(≥1/1,000to < 1/100)
Rare(≥1/10,000to < 1/1000)
Very rare(<1/10,000)

Theseare absolute reportingfrequencieswithout taking into accountplaceborates.For a particular adversereaction, if
data wasavailablefrom both PURSUIT andESPRIT, thenthe highestreported incidencewasused to assign adverse
reaction frequency.

Note thatcausality hasnot beendeterminedfor all adversereactions.

Blood and lymphatic system disorders:
Very Common Bleeding (major and minor bleeding including femoral artery access,

CABG- related,gastrointestinal,genitourinary,retroperitoneal, intracranial,
haematemesis,haematuria,oral/ oropharyngeal, haemoglobin/ haematocrit
decreasedandother).

Uncommon Thrombocytopenia
Nervous system disorders:
Uncommon Cerebralischaemia.
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Cardiac arrest,congestiveheartfailure,atrial fibrillation, hypotension,andshock,which are commonlyreportedevents
fromthePURSUIT trial, wereeventsrelated to theunderlying disease.

Administration of epfitibatide is associated with anincreasein major andminor bleedingasclassifiedby thecriteria of
the TIMI studygroup.At the recommendedtherapeutic dose,asadministered in the PURSUIT trial involving nearly
11,000 patients, bleeding was the most common complication encounteredduring eptifibatide therapy. The most
common bleeding complicationswere associated with cardiac invasiveprocedures(coronary artery bypassgrafting
(CABG) - relatedor at femoralarteryaccesssite).

Minor bleeding was defined in the PURSUIT trial as spontaneousgross haematuria, spontaneous haematemesis,
observedbloodlosswith a haemoglobin decreaseof morethan3g/dl, or a haemoglobindecreaseof more than4g/dl in
the absenceof an observedbleedingsite.During treatmentwith eptifibatide in this study,minor bleedingwasa very
commoncomplication(>1/10,or 13.1%for eptifibatideversus7.6%for placebo).Bleedingevents weremorefrequent
in patientsreceiving concurrentheparinwhile undergoingPCI, when ACT exceeded350 seconds(seesection4.4,
heparinuse).

Major bleedingwasdefinedin thePURSUIT trial aseither an intracranial haemorrhageor a decreasein haemoglobin
concentrations of more than 5 g/dl. Major bleeding was also very common and reported more frequently with
eptifibatide thanwith placeboin the PURSUIT study(>1/10 or 10.8%versus9.3%),but it wasinfrequentin the vast
majority of patients who did not undergoCABG within 30 days of inclusion in the study. In patientsundergoing
CABG, theincidenceof bleedingwasnot increasedby eptifibatide comparedto thepatientstreatedwith placebo.In the
subgroupof patients undergoingPCI, major bleeding wasobservedcommonly, in 9.7% of eptifibatidetreatedpatients
vs.4.6 % of placebo-treatedpatients.

Theincidenceof severeor life threateningbleedingeventswith eptifibatidewas1.9%comparedto 1.1%with placebo.
Theneedfor bloodtransfusionswasincreased modestly by eptifibatide treatment (11.8%versus9.3%for placebo).

Changesduring eptifibatide treatment result from its known pharmacological action, i.e., inhibition of platelet
aggregation.Thus, changesin laboratory parameters associated with bleeding (e.g. bleedingtime) are commonand
expected.No apparentdifferenceswereobservedbetween patientstreated with eptifibatideor with placeboin values
for liver function (SGOT/AST, SGPT/ALT, bilirubin, alkaline phosphatase) or renalfunction (serumcreatinine,blood
ureanitrogen).

Post-marketing experience

Reporting of suspected adverse reactions
Reportingsuspected adverse reactions after authorisation of the medicinal product is important.It allows continued
monitoring of the benefit/risk balanceof the medicinal product. Healthcareprofessionalsare askedto report any
suspectedadverse reactions preferably through the online reporting option accessible from the IMB homepage. A

Cardiac disorders:
Common Cardiac arrest,ventricular fibrillation, ventricular tachycardia, congestive

heartfailure,atrioventricularblock,atrial fibrillation.
Vascular disorders
Common Shock,hypotension,phlebitis.

Blood and lymphatic system disorders
Very rare Fatal bleeding(the majority involved central and peripheral nervoussystem disorders:

cerebral or intracranial haemorrhages);pulmonary haemorrhage, acute profound
thrombocytopenia,haematoma.

Immune system disorders

Very rare Anaphylactic reactions.

Skin and subcutaneous tissue disorders
Very rare Rash, applicationsitedisorderssuchasurticaria.
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downloadablereportform is alsoaccessible from the IMB website,which may becompleted manuallyandsubmitted
to theIMB via ‘ freepost’ , in addition to thetraditionalpost-paid ‘yellow card’ option.

FREEPOST
PharmacovigilanceSection
IrishMedicinesBoard
KevinO’Malley House
Earlsfort Centre
Earlsfort Terrace
Dublin 2
Tel: +3531 6764971
Fax: +3531 6762517
Website:http://www.imb.ie/
e-mail: imbpharmacovigilance@imb.ie

4.9 Overdose

Theexperiencein humanswith overdoseof eptifibatide is extremely limited. Therewasno indicationof severe adverse
reactions associatedwith administration of accidental largebolusdoses, rapid infusion reported asoverdoseor large
cumulative doses.In the PURSUIT trial, therewere 9 patients who received bolus and/or infusion dosesmore than
doublethe recommendeddose,or who wereidentified by the investigator ashavingreceivedan overdose.Therewas
no excessive bleedingin anyof thesepatients,althoughonepatient undergoingCABG surgerywasreportedas having
had a moderatebleed.Specifically, nopatientsexperiencedanintracranial bleed.

Potentially,anoverdoseof eptifibatidecould result in bleeding.Becauseof its short half-life andrapidclearance,the
activity of eptifibatidemaybehaltedreadily by discontinuingtheinfusion.Thus,althougheptifibatidecanbedialysed,
theneed for dialysisis unlikely.

5 PHARMACOLOGICAL PROPERTIES

5.1 Pharmacodynamic properties

Pharmacotherapeuticgroup: Antithrombotic agent (platelet aggregation inhibitors excluding heparin). ATC code:
B01AC16

Mechanismof action

Eptifibatide, a synthetic cyclic heptapeptide containing six amino acids, including one cysteineamide and one
mercaptopropionyl(desaminocysteinyl)residue,is an inhibitor of platelet aggregationandbelongsto theclassof RGD
(arginine-glycine-aspartate)-mimetics.

Eptifibatidereversiblyinhibits plateletaggregation by preventing thebindingof fibrinogen,von Willebrandfactorand
otheradhesive ligandsto theglycoprotein(GP)IIb/IIIa receptors.

Pharmacodynamic effects

Eptifibatide inhibits plateletaggregationin a dose- and concentration-dependentmanneras demonstrated by ex vivo
plateletaggregationusingadenosinediphosphate (ADP) andotheragoniststo induce plateletaggregation.Theeffectof
eptifibatide is observed immediately afteradministration of a 180microgram/kg intravenousbolus.Whenfollowed by
a 2.0 microgram/kg/min continuous infusion, this regimen produces a > 80 % inhibition of ADP-inducedex
vivo platelet aggregation,at physiologic calcium concentrations,in morethan80% of patients.

Plateletinhibitionwasreadilyreversed,with a returnof platelet function towardsbaseline(> 50% platelet aggregation)
4 hoursafter stopping a continuousinfusionof 2.0 microgram/kg/min. Measurementsof ADP-inducedex vivo platelet
aggregation at physiologic calcium concentrations (D-phenylalanyl-L-prolyl-L-arginine chloromethyl ketone
anticoagulant) in patients presentingwith unstable angina and Non Q-Wave Myocardial Infarction showed a
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concentration-dependentinhibition with an IC50 (50 % inhibitory concentration) of approximately 550 ng/ml and an

IC80(80% inhibitory concentration) of approximately 1,100ng/ml.

Thereis limi ted datawith regardsto platelet inhibition in patients with renal impairment. In patients with moderate
renal impairment, (creatinine clearance30 – 50mL/min) 100% inhibition was achieved at 24 hours following
administration of 2 microgram/kg/min. In patients with severerenal impairment (creatinineclearance<30mL/min)
administered1microgram/kg/min, 80%inhibition wasachievedin morethan 80%of patientsat 24hours.

Clinical effi cacyandsafety

PURSUIT trial
Thepivotal clinical trial for Unstable Angina (UA)/Non-Q WaveMyocardialInfarction (NQMI) was PURSUIT. This
study wasa 726-center, 27-country,double-blind, randomised,placebo-controlled study in 10,948patientspresenting
with UA or NQMI. Patientscould be enrolled only if they hadexperiencedcardiacischemiaat rest ( ≥ 10 minutes)
within theprevious24hoursandhad:

� EitherST-segmentchanges:ST depression > 0.5mm of lessthan30minutesor persistentST elevation> 0.5mm
not requiringreperfusion therapyor thrombolytic agents,T-waveinversion(> 1 mm),

� or increasedCK-MB.

Patientswererandomised to eitherplacebo,eptifibatide180microgram/kg bolus followedby a 2.0 microgram/kg/min
infusion(180/2.0),or eptifibatide180microgram/kg bolusfollowedby a1.3microgram/kg/mininfusion(180/1.3).

Theinfusionwascontinueduntil hospital discharge,until thetimeof coronaryartery bypass grafting(CABG) or for up
to 72 hours, whichever occurredfirst. If PCI was performed, theeptifibatide infusionwascontinuedfor 24 hoursafter
theprocedure,allowing for a durationof infusionup to 96hours.

The 180/1.3 arm wasstoppedafter an interim analysis,asprespecified in the protocol,whenthe two active-treatment
armsappearedto haveasimilar incidenceof bleeding.

Patientsweremanagedaccordingto theusual standardsof theinvestigational site; frequenciesof angiography,PCI and
CABG thereforedifferedwidely from site to siteandfrom country to country.Of thepatientsin PURSUIT, 13%were
managedwith PCI during eptifibatideinfusion,of whom approximately 50%receivedintracoronary stents;87%were
managedmedically (withoutPCIduringeptifibatide infusion).

Thevastmajority of patients receivedacetylsalicylic acid (75-325mg oncedaily) .
Unfractionatedheparin wasadministeredintravenously or subcutaneously at thephysician'sdiscretion,mostcommonly
as an intravenousbolusof 5,000U followed by a continuousinfusion of 1,000U/h. A targetaPTTof 50-70 seconds
wasrecommended.A total of 1,250patients underwentPCI within 72 hoursafter randomisation,in which casethey
receivedintravenousunfractionatedheparin to maintain anactivatedclotting time (ACT) of 300-350seconds.

The primary endpointof the study was the occurrence of death from any causeor new myocardial infarction (MI)
(evaluatedby a blinded Clinical EventsCommittee) within 30 daysof randomisation.The componentMI could be
definedasasymptomaticwith enzymaticelevationof CK-MB or new Q wave.

Comparedto placebo, eptifibatideadministered as180/2.0significantly reducedthe incidenceof theprimary endpoint
events (table1): this representsaround15 eventsavoided for 1,000patientstreated:

Resultson theprimaryendpointwereprincipally attributed to theoccurrence of myocardial infarction.

Table 1:
Incidenceof Death/CEC-Assessed MI («TreatedasRandomised» Population)
Time Placebo Eptifibatide p-Value
30days 743/4,697(15.8%) 667/4,680(14.3%) 0.034a

a: Pearson’s chi-square testof differencebetweenplaceboandeptifibatide.
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The reduction in the incidenceof endpointevents in patients receiving eptifibatide appeared early during treatment
(within the first 72-96 hours) and this reduction wasmaintained through6 months,without any significanteffect on
mortality.

Patientsmost likely to benefit from eptifibatide treatment are thoseat high risk of developingmyocardialinfarction
within thefirst 3-4 daysafteronsetof acute angina.
Accordingto epidemiological findings, a higher incidenceof cardiovascular eventshasbeenassociated with certain
indicators,for instance:
− Age
− Elevatedheart rate or bloodpressure
− Persistentor recurrentischemiccardiac pain
− MarkedECG changes(in particularST-segment abnormalit ies)
− Raisedcardiacenzymesor markers(e.g.CK-MB, troponins)and
− Heartfailure

PURSUIT wasconductedat a time when the standardof careof managingacutecoronarysyndromeswasdifferent
fromthatof presenttimesin termsof thienopyridineuseand theroutineuseof intracoronary stents.

ESPRIT trial
ESPRIT (EnhancedSuppression of the Platelet IIb/IIIa Receptor with eptifibatide Therapy) was a double-blind,
randomised,placebo-controlledtrial (n= 2,064)for nonurgent PCIwith intracoronarystenting.

All patientsreceivedroutinestandardof careandwererandomisedto either placeboor eptifibatide (2 bolusdosesof
180microgram/kgandacontinuousinfusionuntil dischargefrom hospital or amaximumof 18-24hours).

Thefirst bolusandthe infusionwerestartedsimultaneously,immediately before thePCI procedureandwere followed
by a secondbolus10 minutesafter the fi rst. The rate of infusion was 2.0 microgram/kg/minfor patientswith serum
creatinine≤ 175 micromols/l or 1.0microgram/kg/minfor serumcreatinine> 175up to 350micromols/l.

In the eptifibatidearm of the trial, virtually all patients received acetylsalicylic acid (99.7 %), and98.1%receiveda
thienopyridine,(clopidogrel in 95.4 % andticlopidine in 2.7 %). On the day of PCI, prior to catheterization, 53.2 %
received a thienopyridine(clopidogrel52.7%;ticlopidine 0.5 %) – mostly asa loadingdose (300 mg or more).The
placeboarm wascomparable(acetylsalicylic acid 99.7%,clopidogrel 95.9%,ticlopidin 2.6%).

TheESPRIT trial useda simplified regimenof heparinduring PCI thatconsistedof aninitial bolusof 60 units/kg,with
a target ACT of 200-300 seconds. The primary endpoint of the trial was death (D), MI, urgent target vessel
revascularization (UTVR), andacuteantithrombotic rescuewith GPIIb/IIIa inhibitor therapy(RT) within 48 hours of
randomization.

MI was identified per the CK-MB core laboratory criteria. For this diagnosis,within 24 hoursafter the index PCI
procedure,therehadto beat leasttwo CK-MB values≥ 3 x theupperlimit of normal;thus,validationby theCECwas
not required.MI couldalsobereportedfollowingCEC adjudicationof aninvestigator report.

The primary endpointanalysis [quadruplecomposite of death, MI, urgenttargetvesselrevascularisation (UTVR) and
thrombolytic bail-out (TBO) at 48 hours]showeda 37 % relative and3.9% absolutereduction in theeptifibatidegroup
(6.6 % eventsversus10.5%, p = 0.0015).Results on the primary endpoint were mainly attributedto the reductionof
enzymaticMI occurrence,identified as the occurrence of early elevation of cardiacenzymes after PCI (80 out of 92
MIs in theplacebogroupvs. 47 out of 56 MIs in theeptifibatide group).Theclinical relevanceof suchenzymatic MIs
is still controversial.

Similar results werealsoobtainedfor the 2 secondaryendpoints assessedat 30 days:a triple compositeof death,MI
and UTVR, and themorerobustcombinationof death andMI.

The reductionin the incidenceof endpointeventsin patients receiving eptifibatide appearedearly during treatment.
Therewasno increasedbenefitthereafter,up to 1 year.
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Prolongation of bleeding time
Administration of eptifibatide by intravenousbolusandinfusion causesup to a 5-fold increasein bleedingtime. This
increase is readily reversible upon discontinuation of the infusion with bleeding times returning towards baselinein
approximately6 (2-8) hours.Whenadministeredalone,eptifibatidehas no measurable effect on prothrombintime (PT)
or activatedpartial thromboplastintime (aPTT).

EARLY-ACS trial
EARLY ACS (Early GlycoproteinIIb/IIIa Inhibition in Non-ST-segmentElevation Acute CoronarySyndrome)wasa
study of early routine eptifibatide versusplacebo(with delayed provisional useof eptifibatidein the catheterization
laboratory)usedin combinationwith antithrombotic therapies(ASA, UFH, bivalirudin, fondaparinux or low molecular
weight heparin),in subjectswith high-risk NSTE ACS. Patients were to undergoan invasive strategy for further
managementafter receivingstudy drug for 12 to 96 hours.Patients could be medicallymanaged,proceedto coronary
artery bypassgraft (CABG), or undergopercutaneouscoronaryintervention (PCI). Unlike theapprovedposologyin the
EU, thestudyuseda double bolusof study drug (separatedby 10minutes)beforetheinfusion.

Early routine eptifibatide in this high-risk NSTE-ACS optimally -treatedpopulation who were managedwith an
invasivestrategydid not resultin a statistically significant reduction in thecompositeprimary endpointof rate of death,
MI, RI-UR, and TBO within 96 hourscompared with a regimen of delayedprovisional eptifibatide (9.3% in early
eptifibatide patients vs. 10.0% in patients assignedto delayed provisional eptifibatide; odds ratio=0.920; 95%
CI=0.802-1.055;p=0.234).GUSTOsevere/lifethreateningbleeding wasuncommonandcomparablein both treatment
groups (0.8%). GUSTO moderate or severe/life threatening bleeding occurred significantly more often with early
routine eptifibatide (7.4%vs.5.0%in delayedprovisionaleptifibatide group;p <0.001). Similar differenceswerenoted
for TIMI majorhaemorrhage(118[2.5%] in earlyroutineusevs.83 [1.8%] in delayedprovisionaluse;p=0.016).

No statisticallysignificant benefitof early routine eptifibatide strategy was demonstrated in the subgroup of patients
whoweremanagedmedicallyor duringthemedical management periodsprior to PCIor CABG.

In a post hoc analysis of the EARLY ACS trial the risk benefit of dosereductionin patientswith moderate renal
impairment is inconclusive. The primary endpointevent rate was 11.9 % in patients who received a reduceddose
(1microgram/kg/min) vs 11.2%in patientswho received thestandarddose(2microgram/kg/min)when eptifibatide was
administeredin theearly routinefashion(p=0.81).With delayedprovisionaleptifibatideadministration,theeventrates
were 10% vs 11.5% in patients who received reduced doseand standard dose respectively(p=0.61). TIMI major
bleeding occurredin 2.7 % of patientswho received a reduced dose(1microgram/kg/min) vs 4.2% of patientswho
received the standarddose (2microgram/kg/min) when eptifibatide was administered in the early routine fashion
(p=0.36). With delayedprovisionaleptifibatide administration, the TIMI major eventswere1.4% vs 2.0%in patients
who receivedreduceddose andstandarddoserespectively (p=0.54).Therewereno notable differences observed with
GUSTO severe bleedingrates.

5.2 Pharmacokinetic properties

Absorption
The pharmacokinetics of eptifibatide are linear and dose proportional for bolus dosesranging from 90 to 250
microgram/kgand infusion rates from 0.5 to 3.0 microgram/kg/min. For a 2.0 microgram/kg/min infusion, mean
steady-stateplasmaeptifibatide concentrationsrange from 1.5 to 2.2 microgram/ml in patientswith coronaryartery
disease.Theseplasmaconcentrationsareachievedrapidly when theinfusion is precededby a180microgram/kgbolus.

Distribution
Theextentof eptifibatidebindingto humanplasmaprotein is about25%.

Biotransformation
In thesame population, plasmaeliminationhalf-life is approximately2.5hours,plasmaclearance55 to 80 ml/kg/hr and
volumeof distributionof approximately185to 260ml/kg.

Elimination
In healthysubjects,renal excretionaccountedfor approximately 50 % of total bodyclearance;approximately 50 % of
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theamount clearedis excretedunchanged.In patientswith moderate to severerenal impairment(creatinineclearance<
50 ml/min), the clearanceof eptifibatide is reduced by approximately 50% and steady-state plasma levels are
approximatelydoubled.

Interactions
No formal pharmacokinetic interactionstudieshave beenconducted.However, in a populationpharmacokineticstudy
therewasno evidenceof a pharmacokinetic interaction between eptifibatide and the following concomitantmedicinal
products: amlodipine, atenolol, atropine, captopril, cefazolin, diazepam, digoxin, diltiazem, diphenhydramine,
enalapril, fentanyl, furosemide,heparin, lidocaine, lisinopril, metoprolol, midazolam,morphine,nitrates,nifedipine,
and warfarin.

5.3 Preclinical safety data

Toxicologystudiesconductedwith eptifibatide includesingle andrepeated dosestudiesin the rat, rabbit andmonkey,
reproduction studies in the rat and rabbit, in vitro andin vivo genetictoxicity studies, and irritation, hypersensitivity
and antigenicity studies.No unexpectedtoxic effects for an agentwith this pharmacologicprofile were observedand
findings werepredictive of clinical experience,with bleedingeffects being the principal adverseevent.No genotoxic
effectswereobservedwith eptifibatide.

Teratology studieshavebeenperformed by continuousintravenousinfusion of eptifibatide in pregnant rats at total
daily dosesof up to 72 mg/kg/day(about4 timestherecommendedmaximum daily human doseon a bodysurfacearea
basis) and in pregnantrabbitsat total daily dosesof up to 36 mg/kg/day (about 4 timesthe recommended maximum
daily humandoseon a bodysurfaceareabasis).Thesestudiesrevealed no evidenceof impairedfertility or harm to the
foetusdue to eptifibatide.Reproductionstudies in animal species where eptifibatide showsa similar pharmacologic
activity as in humansare not available. Consequently thesestudies are not suitable to evaluate the toxicity of
eptifibatideon reproductivefunction(seesection 4.6).

Thecarcinogenic potential of eptifibatidehas notbeenevaluated in long-termstudies.

6 PHARMACEUTICAL PARTICULARS

6.1 List of excipients

Citric acidmonohydrate
Sodiumhydroxide(for pH-adjustment)
Waterfor injections

6.2 Incompatibilities

Eptifibatideis notcompatiblewith furosemide.

In the absenceof compatibility studies,Eptifibatide must not be mixed with other medicinalproductsexceptthose
mentionedin section6.6.

6.3 Shelf life

Unopenedvial: 18months

AfterDilution:
Chemical andphysicalin-usestability hasbeendemonstratedfor 24hoursat 25°Cand2-8°C.
From a microbiological point of view, unlessthemethodof dilution precludes therisk of microbial contamination,the
product shouldbe usedimmediately.If not used immediately, in-use storagetimes and conditionsprior to useare
responsibility of theuser.

Onceopened:useimmediately
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6.4 Special precautions for storage

Storein a refrigerator(2°C– 8°C).
Store in the original packagein orderto protect from light. However,protectionof eptifibatide solution from light is
not necessaryduringadministration.
For storageconditionsof thedilutedmedicinalproductseesection6.3.

6.5 Nature and contents of container

Type I, clearglass,10 ml fl int tubularvial pluggedwith 20 mm grey bromobutylomniflex pluscoated rubberstopper
closureandsealedwith a20mmgoldenbrownfli p-off aluminium seal.

Packs containing1 vial.

6.6 Special precautions for disposal and other handling

Physicalandchemical compatibility testing indicate thateptifibatidemay beadministeredthroughan intravenousline
with atropinesulfate,dobutamine,heparin, lidocaine, meperidine, metoprolol, midazolam,morphine, nitroglycerin,
tissueplasminogenactivator,or verapamil.Eptifibatide is compatible with 0.9% sodiumchloridesolution for injection
and with dextrose5 % in Normosol R with or withoutpotassiumchloride. Pleaserefer to theNormosol R Summary of
Product Characteristicsfor detailson its composition.

Singleuseonly.
Physiologicalcompatibility studieswereperformedat aconcentration of 0.2mg/mL for 96hoursat 2°C-8°C & 25°C.

Before use, inspect the vial contents. Do not use if particulate matter or discoloration is present.Protectionof
eptifibatidesolution from light is notnecessary duringadministration.

Any unusedmedicinalproductor wastematerial should bedisposed of in accordancewith local requirements.
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